dN-13S AT1Nd S1d39 IHL 7ILNN S1709 ANV SMIAUDS 11V NILHOILL LON O0'€

d31S A8 d31S SNOILONYLSNI ATESNISSY FHL MOT104 ATANIM ‘NI939 NOA JH04389°2
Q3IHOLVYOIS ONIFE WO S1iVd JHL AIOAVY Ol

13dAVI ¥O OMNY V SV HONS FIOVAUNS HLOOWS ANV NVITIO V NO SLivd 11V A0Vid’L

310N LNV1HOdNI

(Lsooomg) :3d0D NS

§1 40 | 39Vd NOILONYLSNI AT19INISSV




PAGE 2 OF 15

ASSEMBLY INSTRUCTION




ASSEMBLY INSTRUCTION

PAGE 3 OF 15

PART LIST (Bw00051)

| \ 2 | @
Slats-6pcs Slats-2pcs Support Slats-4pcs
4 / 5 6
Support Slats-2pcs
7 P 8 e 9
N i
Legs-2pcs -
10 11 12

I 5
Side Rail(back)-1pc

Py

Side Rail(back)-1pc

Side Rail(Front)-1pc




od-awel{ 100

14

od|-(yuold)|iey apis

€l

(1so00ma) 1817 LMVd

Sl 40 ¥ 3OVd

NOILON™ULSNI ATEINISSY




ASSEMBLY INSTRUCTION

PAGE 5 OF 15

HARDWARE LIST (BwW00051)

B C .
55
@)-)»»»»m»»»»»»»»»- ‘3‘3
Screws 1/4"x35 mm @10 x 40 mm M3 x 15mm
6pcs Wood dowel 4pcs Wood Screws 42pcs
E F
v
9 N
Steel Bracket B1/4" x 13 mm @1/4" x 90 mm
8pcs Horizontal-Hole bolts 19pcs Hex-Head bolts 8pcs
H K
S <
o o
P gV
J1/4" x 80 mm @1/4" x 30 mm
Hex-Head bolts 11pcs Hex-Head bolts 4pcs
M N
’av ‘3"“7
‘3\3‘3‘3‘ SN
M4 x 20mm Steel Bracket M4 x 30mm
Wood Screws 8pcs 2pcs Wood Screws 16pcs




ASSEMBLY INSTRUCTION

PAGE 6 OF 15

HARDWARE LIST (BwW00051)

%

Allen Key 1pc

(5

Assembly Tools Required (Not Included)




ASSEMBLY INSTRUCTION PAGE 7 OF 15

C 3‘)"‘3,3‘\'
M3 x 15mm Steel Bracket
16pcs 4pcs
A
@)—)»»»»»»»»»m»»m- W

Screws 1/4"x35 mm

2pcs

@10 x 40 mm
2pcs




ASSEMBLY INSTRUCTION PAGE 8 OF 15

Detail 1(x4)

M3 x 15mm Steel Bracket e _
16pcs 4pcs Inside View

A B

@)_)MDDMDDBDDMDM W

Screws 1/4"x35 mm @10 x 40 mm
2pcs 2pcs




ASSEMBLY INSTRUCTION PAGE 9 OF 15

5 »
E 52) F X\\\W\\\WNN\\
Ny .
@1/4" x 13 mm @1/4" x 90 mm
Horizontal-Hole bolts 8pcs| Hex-Head bolts 8pcs




PAGE 10 OF 15

<
\w\wwwww\“‘\\\
P

@1/4" x 13 mm @1/4" x 80 mm
Horizontal-Hole bolt 11pcs| Hex-Head bolt 11pcs




ASSEMBLY INSTRUCTION PAGE 11 OF 15

M3 x 15 mm
Wood Screws 4pcs




ASSEMBLY INSTRUCTION PAGE 12 OF 15

STEP 6:

;;:f:/
\ e/
o \, /// - /
N S
{ C S5 H
M3 x 15 mm Catch(20x38x38)
Wood Screws 6pcs 1pc




PAGE 13 OF 15

STEP 7-

5 1A

@))DDDDDDDMD»%%

@1/4" x 30 mm Screws 1/4"x35 mm
Hex-Head bolts 4pcs 2pcs




ASSEMBLY INSTRUCTION

PAGE 14 OF 15

N[
e

M4 x 20 mm

. Wood Screws 8pcs

Steel Bracket
2pcs




PAGE 15 OF 15

ASSEMBLY INSTRUCTION

STEP 9:

\3‘3"""‘3‘?

M4 x 30 mm
Wood Screws 16pcs




	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*
	O˝M8¾À¤ç¾dã˚Ž	�*

